
  
 

Technical Memorandum 
 

Limitations: 

This document was prepared solely for City of Greeley in accordance with professional standards at the time the services were performed and in 

accordance with the contract between City of Greeley and Brown and Caldwell dated October 1, 2019. This document is governed by the specific 

scope of work authorized by City of Greeley; it is not intended to be relied upon by any other party except for regulatory authorities contemplated by 

the scope of work. We have relied on information or instructions provided by City of Greeley and other parties and, unless otherwise expressly 

indicated, have made no independent investigation as to the validity, completeness, or accuracy of such information.  
[...]
requirements for surface waters and public and private wells, public access restrictions, slope restrictions, 

depth to groundwater, soil conditions, winter prohibition, and nutrient restrictions. Colorado’s pathogen, 

vector attraction reduction limits, and pollutant limits are the same as Part 503. However, Colorado requires 

additional monitoring at Class B land application sites and soil tests required prior to the initial application 



Technical Memorandum Meadow Springs Ranch 

 

      

8 

 

Meadow Springs Ranch Biosolids TM.docx 

and on an annual basis thereafter. The WQCD Permit requires analysis of the treatment facility sludge 

(biosolids) prior to disposal or beneficial reuse, for the presence of toxic pollutants listed in 40 CFR 122 

Appendix D Table III (NPDES Application Testing Requirements) at least once per year. Also, Colorado 

requires testing of soil for all of the Part 503 metals prior to the initial application and once every five years 

thereafter. The Permit requires specific sample collection and analysis procedures; reporting results of these 

routine monitoring activities, annual reporting of pretreatment routine monitoring results. Because 

groundwater is a “water of the state,” in Colorado, some biosolids land application requires five feet (the 

depth of the principal root zone) from the surface to groundwater. Land application sites are inspected 

regularly by the state, and by a county inspector in some counties.  

Section 3: Facility Overview 

3.1 History and Location 

Fort Collins Utilities has had a long history of land application of biosolids. MWRF was constructed in 1948 

and DWRF was constructed in 1966. Biosolids from both plants for the first few decades were dried onsite 

and disposed of at various land application sites around Fort Collins (nearby parks and agricultural land) or 

trucked in liquid form and applied to farmland. In the late 1970’s growth of the service area put too much 

pressure on the biosolids disposal system and led to a biosolids management plan and the subsequent 

purchase of Fort Collins’ own beneficial reuse facility. The Resource Recovery Farm (Farm) became a base 

for the biosolids management program starting in 1983 through a construction grant from the EPA. The 

Farm was 377 acres and was located on the southwest side of Interstate 25 and Prospect Road and 

provided Fort Collins a location for beneficial reuse of the biosolids. The Farm was composed of an 

underground piping network that would inject biosolids below the surface. Approximately 220 acres of the 

Farm was reserved for corn production for animal feed and the biosolids were used to fertilize these crops. 

The remaining biosolids were disposed of on neighboring wheat farms. In 1985, a corporation announced 

the construction of a new brewery in Fort Collins and they helped to fund an aerated windrow composting 

facility at the Farm to account for the additional biosolids that would be produced as a result of the high 

strength waste delivered to DWRF. The composting facility was completed in 1988. Additionally, in1988, 

liquid biosolids were no longer applied and a drier biosolids cake was applied from this point forward. As 

stated in the 1994 Master Plan, from 1990 to 1993, 7 to 24 percent of Fort Collins’ biosolids production 

was applied on the Farm in the spring while offsite disposal on other private farms (mostly wheat) provided 

disposal of 58 to 84 percent of the biosolids. The remaining 8 to 18 percent was composted at the covered 

aerated windrow composing facility. The resulting compost satisfied the pathogen reduction requirements, 

and the finished product was approved for general distribution.  

In the late 1980s and early 1990s, Fort Collins Utilities studied options to address the EPA’s promulgation of 

biosolids regulations, Part 503. Concerns included the existing Farm’s long-term capacity for cumulative 

metals loading at the high fertilizer application rates, development pressures in the area of the Farm, the 

insecurity and lack of control associated with the dependence of local farmers for part of the disposal, and 

high costs for farmland application. The results of these internal studies found that rangeland application for 

biosolids reuse was a long term, economical, and environmentally sound disposal option. Subsequently, Fort 

Collins purchased the 18,130 acres of the MSR in 1990 and leased another 7,550 acres totaling 25,680 

acres. The 7,550 acres were later purchased by Fort Collins in 1994. 



Technical Memorandum Meadow Springs Ranch 

 

      

9 

 

Meadow Springs Ranch Biosolids TM.docx 

 

Figure 4. Meadow Springs Ranch  

 



Technical Memorandum Meadow Springs Ranch 

 

      

10 

 

Meadow Springs Ranch Biosolids TM.docx 

In 1993, a demonstration phase started at the Ranch to monitor the effectiveness of biosolids reuse. Three 

cells on the ranch were used as demonstration cells for the next 6 years. The goal of the demonstration 

study was to monitor:  

• Optimal sludge application rates  

• Optimal sludge composition  

• Ground water impacts  

• Surface water impacts  

• Air quality impacts  

• Human health and environmental risks  

• Wildlife impacts  

• Wetland identification  

• Endangered species identification  

• Cultural heritage zones  

• Exclusion zones  

• Operational and facility requirements  

The demonstration phase was a success and details can be found in the 1999 Master Plan Update. No 

negative impacts to wildlife, the environment, soils, surface water, or groundwater were observed. In 

addition, the biosolids can be used beneficially as a fertilizer and soil conditioner and as shown in the 

vegetative studies completed in 1992-1993 (CDM 1994) an application rate of 2-5 tons/acre provides 

significant vegetative growth without promoting the growth of undesirable plants. This increased vegetation 

increases the productivity of the land as a Ranch and provides better habitat for wildlife. As a result, FCU 

sold the previous Resource Recovery Farm and centralized the biosolids operations at the Ranch starting in 

2000. Also, in 2000, 40 acres were sold to the U.S. Department of Interior for a black-footed ferret facility. 

After 2000 another 3 land purchases were made, totaling another 960 acres creating the 26,600-acre MSR 

that exists today. 

3.2 Land Uses 

MSR cattle operations is leased to the Natural Fort Grazing Association. Annual grazing plans are 

determined with the expertise of local Natural Resources Conservation Service (NRCS). Groundwater 

delivered from on-site wells is provided to livestock for watering. 

The ranch is also a habitat for the pronghorn antelope and the site for the National Black-Footed Ferret 

Conservation Center. The utility works with the U.S. Fish and Wildlife Service and the Colorado Parks and 

Wildlife department to reestablish the ferrets, a species related to badgers and weasels that is native to the 

area but on the endangered species list. It’s the first and only project of its kind in the country. Utilities staff 

routinely sample soil and groundwater to determine best management practices on rangeland. Wildlife 

experts have determined that reintroducing an endangered species, such as the black-footed ferret, into 

rangeland with biosolids applications is not detrimental to the animals or the success of the program. 

In addition, prairie dog populations (black-footed ferrets’ main food source) at Soapstone Prairie and 

Meadow Springs Ranch have been managed to support the ferret reintroduction in partnership with the U.S. 

Fish and Wildlife Service and Colorado Parks and Wildlife.  



Technical Memorandum Meadow Springs Ranch 

 

      

11 

 

Meadow Springs Ranch Biosolids TM.docx 

3.3 Operation 

Fort Collins began land-applying at the ranch in 2001 after 10 years of careful study in collaboration with 

Colorado State University, the EPA and CDPHE. One hundred percent of Fort Collins Utilities biosolids are 

applied on the MSR. According to Fort Collins’ website, Fort Collins currently produces approximately 2,355 

metric dry tons of biosolids per year (more than 579 semi-truck loads) and applies biosolids at a rate of 2.8 

tons/acre. Ten to twelve semi-trailer loads of biosolids are trucked from the DWRF to MSR each week. The 

biosolids are unloaded at a staging area within a predetermined and permitted site and directly land applied 

by using a wet spreader equipped with flotation tires for minimal impact on vegetation, as well as a tractor 

with spreading trailer; a front-end loader is used to load the spreaders. The wet spreader uses a side 

discharge that spreads the solids out 70-80 feet. One load covers 1.34 acres; the application rate is 

calculated at about 3 to 4 dry tons per acre. The staff also makes sure the ranch is using all its water rights, 

interacts with the public and assesses forage to determine how many animals to pasture. 

According to information provided by Fort Collins for a recent editorial in Treatment Plant Operator Magazine 

which spotlighted the award-winning biosolids program6, “The city’s Water Reclamation and Biosolids 

Division includes an industrial pretreatment program, mechanical and electrical maintenance, plant 

operations, technical services and resource recovery staff. An on-site pollution control laboratory and SCADA 

engineering team ensure accurate process control decisions and smooth operations. The Drake and 

Mulberry Water Reclamation Facilities have a combined design capacity of 29 million gallons per day (mgd) 

and combined average flow of 19 to 20 mgd. Both use a three-stage biological nutrient removal process 

followed by UV disinfection (WEDECO - a Xylem Brand). All solids are treated and stabilized at the Drake 

facility using four mesophilic anaerobic digesters to generate Class B biosolids. Only three digesters operate 

at any time; the other is reserved for use during maintenance and cleaning. A pair of Centrisys/CNP 

centrifuges yield cake at 19 percent solids.” Depending on the extent of dewatering or drying, the solids 

content of biosolids can range from less than 5 percent to more than 90 percent.  

All process Biosolids from MWRF are conveyed via the interceptor to the DWRF where they are mixed with 

the rest of the DWRF influent. At DWRF, primary sludge and scum are cleaned by the sludge strain press and 

then conveyed to four anaerobic digesters for stabilization. Intermediate sludge and waste activated sludge 

are thickened in the dissolved air floatation thickener (DAF) before being sent to the digesters. Ferric 

chloride is added to the digesters to reduce hydrogen sulfide levels during the anaerobic digestion process. 

It is also possible to add ferric to the centrifuges for struvite control. Assorted polymers are added to the 

DAFT and centrifuges to enhance the thickening and dewatering processes. Digested solids are dewatered 

via centrifuge, and the Class B biosolids are transported to the Meadow Springs Ranch biosolids facility 

where they are land applied. A Class B biosolids product is produced from the solids treatment process. The 

degree and level of treatment required, and effluent limitations are outlined in Permit #CO-26425 for the 

Mulberry WRF and Permit #CO-0047627 for the Drake WRF. 

A nine-person team is dedicated to the biosolids operation with five resource recovery specialists staffing the 

ranch: a resource recovery chief, responsible for the operation; two resource recovery technicians; and one 

in charge of biosolids hauling. Application sites are determined by ranch staff. Then each plot is mapped 

using GPS and, weather permitting, truckloads are deposited directly on the land. Testing and all biosolids 

 

 

6 Treatment Plant Operator Magazine. Pervasive Excellence - Some Clean-Water Plants Have Trouble Finding Land to Apply Their 

Biosolids. That’s Not the Case for This Colorado City. Editorial written by Jim Force and published in November 2020. 

https://www.tpomag.com/editorial/2020/11/some-clean-water-plants-have-trouble-finding-land-to-apply-their-biosolids-thats-

not-the-case-for-this-colorado-city 
 

https://www.tpomag.com/editorial/2020/11/some-clean-water-plants-have-trouble-finding-land-to-apply-their-biosolids-thats-not-the-case-for-this-colorado-city
https://www.tpomag.com/editorial/2020/11/some-clean-water-plants-have-trouble-finding-land-to-apply-their-biosolids-thats-not-the-case-for-this-colorado-city


Technical Memorandum Meadow Springs Ranch 

 

      

12 

 

Meadow Springs Ranch Biosolids TM.docx 

practices have been directed by members of the biosolids management program team. The cross-functional 

team meets once a month, paying attention to the whole biosolids value chain. They review the impact of 

pretreatment and the effects of cake application on the environment. Team members also monitor metals, 

nitrogen and phosphorus, establish standard operating procedures, provide training and set goals such as 

feed rates to the digesters and percent solids coming off the centrifuges. They maintain contact with 

jurisdictional emergency response teams for quick response if anything were to happen during 

transportation or on the ranch. 

Section 4: Summary of Biosolids Data and Operating Statistics  

4.1 Monitoring  

Fort Collins monitors the nutrient and metals in the biosolids, soil and groundwater in accordance the State 

and Federal regulations. There are 11 groundwater wells on the ranch. Publicly available data was reviewed 

using the EPA Enforcement and Compliance History Online (ECHO) website. The ECHO biosolids facility report 

for MSR showed three-year compliance history for the site, by quarter. During this three-year compliance 

history, there were no identified violations at this facility. ECHO also identifies if there are any Informal or 

Formal Enforcement Actions within the last five years, for which none were identified.  

The following data was available for 2018 and 2019 through ECHO 

• January 2019 summary of soil sample results for metals 

• Biosolids composition data from DWRF for 2018 and 2019  

• Biosolids pollution concertation data from 2018 and 2019 

Data confirmed no exceedances for any parameters were observed during 2018 and 2019 sampling. 

Parameters evaluated in 2018 and 2019 included those identified within Part 503 regulation (40 CFR 503): 

zinc, selenium, nickel, molybdenum, mercury, lead, copper, cadmium, and arsenic. The MSR data are 

available to the public and can be accessed through ECHO at the following website: 

https://echo.epa.gov/biosolids-facility-report?id=COL047627. 

The award-winning Fort Collins Utilities biosolids program follows quality procedures in applying Class B 

material on the MSR. Fort Collins Utilities has a Certified Management Program which received a prestigious 

Platinum-level accreditation from the National Biosolids Partnership in 2019. The MSR is the only facility in 

Colorado, and one of only approximately 20 in the country to receive the accreditation at the time. The EPA-

founded National Biosolids Partnership advances environmentally sound biosolids promote biosolids best 

management practices. Platinum Level Partnering (Partnership) organization’s programs have been verified 

by a third-party certification audit process based on the ISO 14001 standard. Fort Collins Utilities also 

received the Biosolids Management Award from the Rocky Mountain Water Environment Association 

(RMWEA). Additionally, all Fort Collins WRFs are certified under the ISO 14001 international environmental 

management standard. Fort Collins Utilities has won commendations for its environmentally sound practices 

and continuous improvements that exceed regulatory requirements and protect public health, including a 

Gold Partnership in the Environmental Leadership Program from the CDPHE, a Platinum Peak Performance 